Contract No.

MILL TEST CERTIFICATE

HYLINDOAI

Customer DUEERCO STE E L
L/C No. Head Office lbf‘_"j’,‘f;f’gf’”};frggg' Dong-gu, Incheon,
P/ No. 32201308C100 Certiffcate No. (H20131001430 — 1
Commadity H-BEAM Class Cert. No.
Specilication on any  oovrAgg2] Dats of lssue 2013-10-10
. . N Pieces - mpect Tes‘t“(.';f“"notch) Remarks
Dgnf::é?ns Heat No. . C (2) Yield § AVG 1 2 3 [(impact Specimen Size)
Waight Ratio . -
‘ (kg) el J ] v { ) C
P Fowo [ 1 0] : E T
S S P I
10,00 11 E169892 | gl 17 7 o
TOTAL 63,328

(Note) (1) Ceq: {(CE=C+Mn/6+Cr/G+V/5+Mo/5+Ni/15+Cu/15)

{3) Yield Ratio = YP/TS

K.S. Shim

General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
ABOVE SPECIFICATION AND ALSC WITH THE REQUIREMENTS CALLED FOR THE ABQVE ORDER
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